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Translation from Bulgarian language

Republic of Bulgaria, Sofia 1618, 86 Nikola Petkov Blvd., tel: (02) 856 10 82; fax: (02) 955
96 38; e-mail nisi sofia@abv.bg

TEST PROTOCOL
No 902-4-26 / 20th November 2009

Test Center of Construction works with NISTEOOD

Accredited as per BDS EN ISO / IEC 17025:2006

Certificate Reg number 133 JIM — 18th June 2007

Issued by Bulgarian Accreditation Office, expiry date: 31°st December 2009
Laboratory Construction physicist

Product name: PVC widnow three-chamber system VIVAPLAST 6300

Producer: VIAS EOOD
Shumen, 68A Rishki prohod Blvd

Assignor: VIAS EOOD
Shumen, 68A Rishki prohod Blvd
The sample is provided by the Assignor

Test methods:
BDS EN 12211:2003: Windows and doors - Resistance to wind load - Test method
BDS EN 1027:2003: Windows and doors - Watertightness - Test method
BDS EN 1026:2003: Windows and doors - Air permeability — Test method

Date of introducing the sample within the test center: Our ref. No 902 /22.10.2009

Test Sample: One window with dimensions: 2550 / 1750 mm. with one unopenable, one
two-planes openable and one plane opeanable part of PVC three —chamber profile system
VIVAPLAST 6300 with glass unit — 24 mm (4/16/4 mm. thickness) one colourless float glass
and one law emission glass.

Test period: 22" October 2009 — 16™ November 2009
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Test Protocol
No 902-4-26 / 20" November 2009

No | Index Unit | Test Result Requirements | Test Test
Method as per conditions | method
technical deviation
specification
1 Resistance to | class | BDS EN | Class Cl1 BDS EN BDS EN | none
wind 12211 12210 12211
1.1. | Deformations P=+400 Pa P=+400 Pa
(f) of the and
wing toward F<1/300 L
the frame in
case of wind
load mm. +0.88 /-0.58
1% vertical <5535
axle(d. 2) mm. +3.95/ -4.22
2" vertical < &5.55
axle (i. 5) mm. +4.06/-3.62
3™ vertical < 535
axle (i. 8) mm. +1.96/-0.84
4™ vertical <4535
axle (i. 11)
1.2. | Situation - P=+200Pa P=+200 Pa
after 50 times All functional All functional
repeating qualities and the | qualities and
pressure casing bonds are | the casing
preserved bonds shall
be preserved
1.3. | Safety in P =4 600 Pa P=+600Pa | BDSEN | none
event of All functional All functional | 12211
storm and qualities and the | qualities and
triple casing bonds are | the casing
pressure preserved bonds shall
be preserved
2 Air permeability class BDS EN Class 3 BDS EN 12207 | BDS none
1026 The EN
requirements 1026
are given in
Application 3
herein
4 Water tightness / class BDS EN Class 4A | BDS EN 12208 | BDS none
static pressure 1027 The EN
requirements 1027
are given in Method
Application4 | A RPUSTY
herein

Chief laboratory: Signature /illegible/
Eng. D. Dimitrov

the test was done by:
Signatures /illegible/
Affixed round stamp of NISI

Chief of the Test Laboratory of NISI""\

signature /illegible/
Eng. Tsv. Gyurova




Application 1
Data for the window tested

Name of the product: Window, PVC, three-chamber profile system VIVAPLAST 6300

Producer: VIAS EOOD Factory base
Shumen, 68A Rishki prohod Blvd.

Description: Window with one non-openable and one two-plane openable parts of PVC three-
chamber profile system VIVAPLAST 6300:

- dimensions: 2550 / 1750 mm.

- glass — glass packet to the total thickness 24 mm. /4/16/4/ with one colourless float glass;
glass percentage 71 %

- PVC profiles used:

- frame: 63030

- wings: 63040,

- mullion profile: 63050;

- glass bead — 63090;

Reinforced metal profiles;

- frame — 26/30/26 mm.

- wings 26/30/ 26 mm.

- mullion profile: 26/30/26 mm.

-seals — TPV seals

-casing — Roto NT

Note: Detailed drawings —page 5 to 8

Application 2
Resistance to wind — BDS EN 12211

1. Test conditions and test apparatus data

The test was done on test stand system Rosenheim, type VH AE, Holten company, located in
Construction physics laboratory of NISI EOOD. There is a chamber and a control panel in the
stand. The measuring chamber is air tight and only one of the walls is open. This wall is
closed through the test window, oriented toward the chamber.

The test window /sample/ shall be place on the chamber walls through manually operated
clamps. Micro-pores caoutchouk sealing are placed for good congestion.

Temperature in the chamber and the laboratory —t =13 ° C.
Moisture in the chamber is 92 %.

2. Deformations test
The test of the deformations lineal elements through the height of the window wings is done
by timers type TGL 7682 (SUHL — Germany production), accuracy — 0.01 mm.

A scheme for the timers locations 1S provided S




Difference in the First vertical axle
pressure between the
chamber and the
external part of the
window
Pa
F in point 1 mm. F in point 2 mm. F in point 3 mm
+400/ -400 +0.24/-0.28 +2.32/-1.12 +0.48 /-0.28
(+0.00 / - 0.06) (+0.01 / -0.20) (+0.01/ -0.04)
Second vertical axle
F in point 4 mm. F in point 5 mm. F in point 6mm
+400/ - 400 +1.78 /-1.10 +5.55/-4.76 +1.19/-1.18
(+0.09/-0.12) (+0.24 / -0.31) (+0.09/-0.11)
Third vertical axle
F in point 7 mm. F in point 8 mm. F in point 9 mm
+400/ -400 +1.62/-1.15 +5.32/-4.88 #1154 - 117
(+0.03 /- 0.15) (+0.07 / -0.36) (+0.01/-0.15)
Fourt vertical axle
F in point 10 mm. F in pointl1 mm. F in point 11 mm
+ 400/ - 400 +0.34/-0.3 +1.21/-0.89 +0.31/-0.28
(+0.00 / - 0.05) (+0.10/-0.26) (+0.01/-0.07)

3. Testing the repeating positive and negative pressure

The test was done with pressure + 200 Pa, 50 times repeating.
The test of the 50 times repeating negative and positive pressure of 200 Pa, indicating the
window status in case wind load (pressure or sucking) no defects or damages were visible,
which could worsen the window exploitation qualities.

4. Safety test (in case of storm)
The test was done three times with positive and negative pressure + 600 Pa.

No damages, threatening the window functional qualities or wholeness.

Application 3

Gap air permeability BDS EN 1026
1. Test conditions and data for the test devices

The test devices are in correspondence with Application 2
The temperature of the air in the chamber and the laboratory —t =12 °C.
The air dampness in the chamber and the laboratory — 96 %.

2. Test results
Total area of the window — 4.15 m?; length of the openable gaps of the window — 9.88 m.

P, Pa 50 100 150 200 250 300 400 500 600
V, m’/h 0.32 | 0.90 0.50 1.50 4.60 1020 (3520 |- -
V,m/hm | 0.04 [009 [005 |0.15 046 |1.04

V,, m>/hm” | 0.06 | 0.06 0.12 0.38 1.11 2.52

air permeability — window classification as per: Ay :

- total area — class 3 /=

- length of the openable gaps — class 3 §




Application 4

Watertightness when pressure — static BDS EN 1027
1. Test conditions and data for the testing devices
The test apparatus is in accordance with Application 2.
The temperature of the air in the chamber and the laboratory —t = 12 °C.

The air dampness in the chamber - 96 %.

2. Test results:

Difference of Duration Result from the | Classific | Requirements 1
the pressure Min. Supervision of | ation

between the the external part

chamber and the of the window

external side of
the window Pa

0 15 No water 1A No water leakage
transfer 15 min.

50 5 No water 2A The same as class 1A +
leakage 5 min.

100 5 No water 3A The same as class 2A +
leakage 5 min.

150 5 No water 4A The same as class 3A +
leakage 5 min.

200 5 water leakage S5A

The same as class 4A +
5 min.

Affixed round stamp of NISI LTD.

I the undersigned Stela Svetoslavova Lekova do hereby certify that this is a true and. correct
ranslation I have made from Bulgarian into English of the document “Protocol from initi /g&;ﬁ@g
product type” attached hereto. The translation includes 5/five/ pages. / s //
Translator: Stela Svetoslavova Lekova Personal number 8305168775, ... (. bl [/
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Tenedon: 8 55 50 57; Paxc: 9 55 96 38

I[TPOTOKOJI OT U3IIMTBAHE
Ne 902-4-26 /20.11.2009 r.

N3IUTBATEJEH HEHTHP
IO CTPOUTEJICTBO (MUIIC) upu ,, HUCH” EOOJ
Axpeautnpad no BJC EN ISO/IEC 17025:2006

Ceprudukar per. Ne 133 JIN/18.06.2007 r.,
usnaned ot UA’BCA” ¢ BaauanocT o 31.12.2009 r.

JABOPATOPUSI: ,,CTPOUTEJIHA ®U3NKA”

HaumenoBanue Ha npoaykra: [Iposzopen or PVC tpukamepnu npoduian
cucrema “VIVAPLAST 6300”

Mpounspoauten: “BUAC” EOO,
rp. Hlymen, 6yn. “Pumku npoxon” Ne 68 A

Bw3noxuren: “BUAC” EOO/I, rp. lllymen, Oyn. “Puiuku npoxoxn” Ne 68 A
[TpoGHuUsT 0Opazen e npejacTaBeH oT Buanoxures.

MeTtonu 3a H3NUTBAaHeE:
BJIC EN 12211:2003 “IIpo3opuu 1 BpaTH. Y CTOWYUBACT Ha BATHDP. MeTO/ 3a U3NMTBaHE”;

BJIC EN 1027:2003 “IIpo3opuu n Bpath. Bosonenponyckausact. MeTo)1 3a H3NIATBaHE”;
BJIC EN 1026:2003 “TIpo3opuu u BpaTu. Bu3syxonponunaeMoct. Meroj 3a u3nureane”;

JlaTa na nocrbnBaHe Ha npo6ata B UIIC: Bx. Ne 902 /22.10.2009 .

KonuyectBo Ha u3nuTBanure npodm: Ejgun Opoit rmposopery ¢ rabapuTHu pasMmepu
2550/1750 mm, ¢ eaHa HeoTBapseMa, ¢JlHa JBYIUIOCKOCTHO OTBapsgeMa H© €lIHa
eJTHOTUIOCKOCTHO oTBapsieMa 4yactu oT PVC Tpuxamepuu npopunu cucrema “VIVAPLAST
6300” c¢be cTpKiIonakeT ¢ obma aedenrnna 24 mm (4/16/4 mm) ot egHo Oe31BETHO (HI0aTHO
CTBKJIO M €JTHO HUCKOEMHUCHOHHO CTHKJIO.

Jlara (mepuonx) Ha U3BbPIIBAKHE HA H3MepBaHeTo: o1 22.10.2009 r. 1o 16.11.2009 r.

[pomoxonvm cvdvpaica ecuuko 12 nucma. Hagnevenus om npomokona Mo2ant 0d ce pazstnosicagam cano ¢ nucmeno cvenacue va HHCH EOO/.
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TTpoToxon Ne 902-4-26 / 20.1 1. 2009°F, JTuct 4 ot Benuxo 12

[Tpuoxenue 1

JlaHHM 32 M3NMUTBAHUS PO30PeN

HauMenoBaHHe Ha npoaykTa: lposoper oT PVC TpuKamepH¥ IPO(HIA CHCTEMA
“VIVAPLAST 6300”

IpoussoauTen: IIpon3BoOACTBCHA 6asa Ha ,,BUAC EOO/L”,
rp. Hlymen, Oyn.” Prrky npoxo” Ne 68A

Onucanue HA W3NMTBaHus ofpaseu: Ilposoper( ¢ efHa HeOTBapsieMa M clHa JIBYIUIOCKOCTHO
orBapsiema yacTi oT PVC tprkamMepHHt npodunu cucrema “VIVAPLAST 6300 c:

- rabapurtHHU pasmepn — 2550/1750 mm;

. ocTBKJSBaHE — CThKomaker ¢ obma gebennna 24 mm (4/16/4) ot GesupeTHH (JIOATHHA
CTBHKJIA, POIEHT Ha OCTHK/ISIBAHE 71 %,

- wusnomsanu PVC npodunu:

» kaca — 63030;

« xprita — 63040,

« kemmdep (nemuren) — 63050;

« cTeKIOABpXKaTEN — 63090;
- yCMJIBAIM METAJTHH IPOPHITH:

« kaca — pasmep 26/30/26 mm;

« kpHIa — pasmep 26/30/26 mm;

o xemdep (IeTuTeN) — pasMep 26/30/26 mm,
- ymrbrHeHHs — TPV yrmurbTHHTE;
- obxoB — “ROTO NT”.

3abeneicka; T1oapoOHM YEPTEXKH 3a H3MUTBAHUA obpaser ca NoKasaHu Ha cTp. 0T 5 710 8.
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CNCTEMA 6300 PLAST
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I[Tportoxoin Ne 902-4-26 /20.11.2009 r.

YcroitunBoet Ha BaTbp — bJIC EN 12211

JIuct 9 ot Beuuko 12

[Ipunoxenue 2

1. YceioBHus HA H3NKMTBAHE H JAHHH 33 amaparypara 3a H3IIMTBAaHe

ManutBa"eTo e mpoBeneHo Ha creH] cucreMa ‘“‘Rosenheim” tun “VH AE” Ha Qupma
“HOLTEN”, namupam ce B JiaGoparopus “Crpoutenna ¢usuka” npu HUCU EOOJ. Crenpsr ce
CBCTOU OT Kamepa M IIyJIT 3a H3MEepBaHe U ynpaBiieHue. M3mepBaTeHaTa kamepa ¢ Bb3IAyXOIUIbTHA U
caMo eJlHa OT CTpPaHHTe H € OTBOPEHA. 3aTBApSHETO HA Ta3H CTPaHa Ce OCHIIECTBIBA Ype3 MOAX OIS0
3aKpellBaHe Ha M3MIUTBAHMS NIPO30PELl, OPHEHTHPAH C BBHIIHATA CTPaHa KBM KaMmepaTa.

M3nuTtBanuaT mposopen (obpasen) ce 3axpallia KbM JUCTAHIIMOHHUTE €IEMEHTH (CTpaHM Ha
KamepaTa) IOCPEJCTBOM pPBUHM cTerd. J[o6poTo ymiusTHEHHE MEXIY paMKara Ha Ipo3opena U
CTEHHTE Ha KaMepaTa ce ITOCTHTa C MHKPOITOPECTH KayuyKOBH YITHTHUTEIIH.

TeMmeparypara Ha Bb3/(yXa B kamepara u Jiabopatopusitae t = 13 °C,
BrnaxxHocTTa Ha Bb3Jlyxa B xamepara U Jiaboparopusita € 92 %.

2. M3nurBane Ha xedopmanuu

W3mepBanero Ha nedopManuuTe (MpeMecTBaHUsITa) Ha JIMHEHHHUTE eJIEMEHTH 110 BHCOYHHA Ha
KpuJIaTa Ha Ipo3opela € U3BBPUIGHO C [IOMOIITa Ha YAaCOBHHUKOBH WHJIUKATOPH 34 IPEMECTBAHE THII
TGL 7682 (mpoussoactBo Ha SUHL - I'epmanust) ¢ Tounoct o 0,01 mm.

IV-Ta II1-Ta II-pa I-Ba
4 7 0
3
2 5 R b=
7 850 \ 850 850
§ FlalBEE L : 8

2550

Cxema Ha pasnojlaraine rHa YaCOBHHKOBUTC HHANKATOPH




IIporokos Ne 902-4-26 / 20.11.2009 r. JIuct 10 ot Bcruko 12

Pe3erraTu OT H3NMUTBAHHUSATA

PazjiMKa B HAJIATAHETO I-Ba BepTHKaIHA OC
MEKAY KaMepaTa u f (f5er) B T, f (L) B 7.2, f (foer) B T.3,
BHHIIHATA CTPAHA HA Him mm mm
nposopeua, Pa
+400 / -400 +0,24 /-0,28 +2.32 ([ =1,12 +0,48 /-0,28
(0,00/-0,06) (+0,01/-0,20) (+0,01/-0,04)
II-pa BepTHKaJIHA OC
f (focr) B 1.4, f (f50r) B T.5; f (focr.) B T.6,
mm mm mm
+400 / -400 +1,78 / -1,10 +5,55/-4,76 +1,19/-1,18
(+0,09/-0,12) (+0,24/-0,31) (+0,09/-0,11)
I1I-Ta BepTHKaJHa 0oC
f (foer) B T.7, f (foer) B T.8, f (foer) B T.9,
mm mm mm
+400 / -400 +1,62 / -1,15 +5,32/-4,88 +1,15/-0,17
(+0,03/-0,15) (+0,07/-0,36) (+0,01/-0,15)
IV-Ta BepTHKaIHA OC
f (fyer) B T.10, f (foer) B T.11, f (foer) B T.12,
mm mm mm
+400 / -400 +0,34 /-0,33 +1,21/-0,89 +0,31/-0,28
(0,00 /-0,05) (+0,10/-0,26) (+0,01/-0,07)

3. M3nuTBaHE HA NOBTAPSIIIO C€ MOJOKHTETHO H OTPHIATETHO HAJIATAHe
M3nuTBaHeTo € mpoBeaeHo MpH Hadrane oT + 200 Pa, nosrapsimo ce 50 mbpTH.

ITpu U3MUTBaHETO Ha NMOBTAPSLIO ce 50 IIBTH OTPHIIATENIHO U M0JI0XKHTeNHO Handrane ot 200 Pa,
TI0Ka3Bal0 IIOBEJECHHETO Ha IMpo30opela MpH YAapHd Ha BATHP (HATHCK M 3aCMYKBaHeE), HE CE SIBHXA
nedeKkTH ¥ yBpeXIaHus, BIOIIABAIIH €KCIIOATAllMOHHUTE Ka4eCTBa Ha IIPO30pela.

4, I3nurBaHe Ha 6e3onmacHocT /Oyps/
V30UTBAHETO € IIPOBEJICHO ¢ ETHOKPATHO MOJIOKUTENIHO U OTpUIaTesiHo Hajsrane + 600 Pa.

[lpu wusnuTBaHe Ha Oe3oriacHocT npu Oyps He ce sBMXa YBPEXIAHHS, 3acTpallaBalll)
(QYHKIMOHAIHHTE Ka4eCTBa H [EN0CTTa Ha MPO30pela.




[Tpotokon Ne 902-4-26 /20.11.2009 r. Jluct 11 ot Bcuuko 12
[Tpunosxxenue 3

Br3nyxonpounnaemoct Ha pyrure — BJIC EN 1026

1. YenoBusg Ha M3NMMTBAHE M JAHHU 32 aNIapaTypaTa 3a H3NMUTBaHe
Anapatypara 3a U3IIUTBaHe ¢ cbriacHo [Tpuoxenue 2.

Temneparypara Ha BB31yXa B kamepara u jlabopatopusita e t = 12 °C.
BriaxxnocTra Ha BB31Iyxa B KaMepara u JraboparopusTa € 96 %.

2. Pe3ysITaTH OT M3NUTBAHETO

ofma mwion Ha po3opena — 4,15 m?; b/DKUHA Ha otBapsemute (Pyru Ha rmposopeua — 9,88 m

P, Pa 50 100 150 200 250 300 400 500 600
V, m*h 0,32 0,90 0,50 1,50 4,60 10,20 | 35,20 - -
Vi, m*hm | 0,04 0,09 0,05 0,15 0,46 1,04 3,95 - -
Vyw,m*hm? | 0,06 0,06 012 0,38 1511 2,52 2,47 - -

Bb31yXonponyCKIHBOCT — KiTacH()HKAIUsL Ha IIPO30PELa IT0;
- obma mronr — xJjac 3;
- IBDKMHA Ha OoTBapsieMu Ghyru — xiac 3.
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Jluct 12 oT Bcuuko 12

[Tpunoxenue 4

BogonenponyckauBoct npu cratnano najarane — 5JIC EN 1027

1. YciioBus Ha M3MMTBAHE Vi JIAHHY 32 H3NHTBATE/HATA aNlapaTypa

AmnapaTypara 3a H3IIUTBaHE ¢ cbriacHo [Ipuioxenne 2.
TemnepaTypara Ha BB31yXa B kaMepaTa u jaboparopusta t = 12 °C.,

BiaxxnocT Ha BB31yXa B kKaMmepara u Jlaboparopusta 96 %.

2. Pe3yjaraTH oT M3IIHTBAHETO

Paznnka B
HAJIAATAHETO IIpoabioku- Pesyarar ot Kaacu- N3uckBanus
MeXIy KaMepaTa | TeJHOCT, HA0JII0/IEeHHETO ¢puxa-
H BHLHIIHATA ity Ha BbTpeELIHATA us
cTpaHa Ha NOBBLPXHOCT HA
npo3sopena, nposopena
Pa
0 13 HE MpoIycka Boaa 1A Jla He npomycka Boja
15 min
50 3 HE NPOIycKa BoJIa 2A Kato xnac 1A + 5 min
100 ) HE Iponycka BoJia 3A Karo xiac 2A + 5 min
150 5 HE IPoIycka BoJia 4A Karo knac 3A + 5 min
200 S IpoIycKa BoJia SA Kato kiac 4A + 5 min




